

UPS Professional Services

Package Design and Test Lab
108 South Lombard Road
Addison, IL 60101
Phone: (877) 877-7229
Web Page: www.ups-psi.com



Package Laboratory Report

Customer: Intertape Polymer Group

3647 Cortez Road West
Bradenton, FL 34210

Test Control Number: 20729764

Date Tested: 10/12/2006

Shipper Number: V71420

Previous Test Number: N/A

Previous Test Date: N/A

Requested By: Michael Weston

District: Cntrl Florida

Region: Southeast

Product: Air Pillows

Package Weight: 0 pounds

Factory Package: No

Number of Items: 1

Capacity: N/A

Container Style: N/A

Certification: N/A

Corrugation: N/A

Mfg's Joint: N/A

Closure: N/A

Application: N/A

Dimensions: 0 x 0 x 0 (LxWxD, inches, OD)

Other: N/A

Packaging Description

This test was performed on Intertape air pillows.

UPS Professional Services

Package Design and Test Lab
108 South Lombard Road
Addison, IL 60101
Phone: (877) 877-7229
Web Page: www.ups-psi.com



Testing Information and Results

Test Control Number: 20729764

Your package was subjected to the ASTM D-6653 Test Standard.

The ASTM D-6653 provides a means to evaluate, in a laboratory setting, the ability of a shipping unit to withstand the pressure differential when packaged products are transported via certain modes of transport, such as feeder aircraft or ground over high mountain passes.

The packaged-product is placed into the vacuum chamber. The pump is activated to attain a pressure equivalent to 16,000 ft. The pressure is maintained for 60 minutes.

RESULTS: The pillows were removed from the test chamber and returned back to their original condition. There was no loss of air in the pillows.

Thank you for providing the UPS Professional Services Package Lab the opportunity to meet your package testing and design needs. If you have any questions please call me, Patrick M. McDavid, CPP, CPLP at (630) 628-3701.

Packaging Engineer Signature: _____